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—. HL7%#4E:/Frane assemblies

= Va1 =} 72% =) =

1 15T M4 X3. 6 305520001 [SM49E Screw 1
2 Hp 30528001 [KP60 Washer 1
3 iEA RS 30512001 [DA8O Eye Guide Assy. 1
4 45t B4 1 30511001 [KC69 Eye Guide Assy. 1
5 M2ET M3.5X6 S04016 SM132 Screw 2
6 il 20131063 [MA84 Brand 1
7 AT M4 X0. 7 305S11016[{SM433 Screw 5
8 & 30512002 [MA79 Guide 1
9 SE 4 P03025 |PM413 Pin 1
10 P 300215  [VA19P Guide 1
11 B 300216  [MA82 Eye Guide 1
12 & A 30526001 [PM404 Pin 1
13 ML T 30501005 |VAO01 Lower Macine 1
14 24T SM1/8x44  [201S17003[SM152 Screw 2
15 PHEEIZET S05001 | Screw 4
16 iy P02001 | . Pin 2
17 T 30522001 [KH48 Oil Seal 1
18 IEAT M4 X 15 S01057  [SM44B Screw 10
19 FikE 30337001 [VA06 Brand 1
20 T 30522001 [KH48 il Seal 1
21 JK8008VCH WSk 300217 VAO5 Left Cover 1
21 JK8009VCFH WLk e 2% 301811  [VAO5 Left Cover 1
22 JK8009VCH] e i T A 30501049 [VA04 sticker

22 JK8008VCH] I i HT 30522072 |VAO4 sticker 1
23 Tk 30522001 [KH48 il Seal 3
24 i 30522003 [VA24 Washer 1
25 Jik 300218  [VA25 Left Cover 1
26 bliES) 30522005 [VA25-2 il Seal 1
27 24T M4 X 30 305S12002(SM416 Screw 4
28 6. 8. 12, 13%HHLA |[#4iK 30511003 [VAO7P Plate 1
29 HE 20111005 [KC57 il Sight Window 1
30 T 20122018 |KC58 il Seal 1
31 4R iEaR 30512081 [VA06 Eye Guide Plate 1
31 6. 8. 12, 13%HLH |BiFiR 30512082 [VA06 Eye Guide Plate 1
32 24T 305520003[SM670 Screw 4
33 JK8008VCH] i 300219  [VA02 Top Cover 1
33 JK8009VCH] b 301812  [VA02 Top Cover 1
34 GiES] 30522024 (A03 Oil Seal 1
35 JK8008VCFH Hlse By 300224  [VAO8 Upper Macine 1
35 JK8009VCH BLFE 75 301810 VAO08 Upper Macine 1
36 JBET SM1/8Xx44  |305S12002|SM417 Screw 3
37 Lt 30511002 [VA23 Belt Cover Assy. 1
38 B 30537003 [VA26 Brand 1
39 PIET 2. 5%4 R03001  |KA33 Screw 2
40 S 30522004 | Oil Seal







=. B 5% #/Cloth Plate assemblies

= > = PN = W =
FT:I: Re%rrgrk FftaFrt I\?;. R;‘%éfft.ﬁjlzlo # K Description N%%mtir
1 S03002 SM496 B2ET M4 X3.5 Screw 3
2 S02007 SM152 B2ET M3 X5 Screw 2
3 30512067 VBO7 “edm Cloth Plate Cover 1
4 30512008 VB12 0 Carko 1
5 305511016  |SM433 WRET Screw 9
6 30512009 VB02 5 /1 55 B Cover 1
7 301817001 [SM160 WRET Screw 4
8 4%+H1% H 130515009 E9xxx B Needle Plate 1
8 6%+ H1.% H 30515003 E9xxx B Needle Plate 1
8 8%+ H1% H 130515004 E9xxx B Needle Plate 1
8 125+#1% F (30515002 E9xxx R Needle Plate 1
8 13%+H41% F (30515005 E9xxx R Needle Plate 1
9 S01073 SM130 B2ET M3.5X3 Screw 4
10 S01010 SM433 EET M4 X8 Screw 4
11 30512021 VBO7 B e Bracket 1
12 3052200600 |VB18 PR Feed Bar Oil Seal 1
13 305511005 |SM152 B2ET M4 X0.7X8 [Screw 2
14 S01038 SM435 B2ET M4 X 10 Screw 3
15 30512011 VB11 (358 Sheet Iron 1
16 301817001 [SM152 P2ET 9/64” X 40 Screw 2
17 30512012 |VB11-1 BT THR Bland 1
18 N01004 NM511 i Nut 1
19 30512066 VB14 42 5T AR Side Cover 1
20 30502001 VB04 At BRI 4 Button 1
21 30527001 VB03 W Spring 1
22 30512014  |VB15 41 KaKo 1
23 30512017  |VB16 41 KaKo 2
24 30522012 VBO1 ier] Washer 1
25 H05003 EMO050 S Ring 1
26 30512015  |VB19 [ 4R Bland 1
27 S01059 SM534 WRET Screw 2
28 S01060 SM630 B2ET M5 X6 Screw 1
29 30503001 VB13 £ yan Washer 2
30 30528002 WMA40 W Washer 1
31 30512016 VB17 R Washer 1
32 P0O1006 | B Pin 2







=. 2B /Feed assemblies

= ; o % = ¥ =
}i? Re%rrfaErk Fj::rt No. R;f.ééfr:t?\lo % Description l\%mi
1 305514003 SM103 24T M3.5X5 Screw 2
2 S05002 SM612 $24T M6 X 0. 75X 15.2 |Screw 1
3 20123021 VC11 MiiF2% QOil Wick 1
4 30526002 VCO08 BT Pin 1
5 30504001 vCo7 1475 Crank 1
6 S09008 SM502 B2ET M5 X5 Screw 4
7 30508001 MH73 i Ring 1
8 20128031 CL13 R Washer 1
9 30503002 VC09S FTES Sleeve 1
10 3051000100 | __ BB O Y 2HAE Felt 1
11 30502002 VCO06 R Shaft 1
12 30508004 VC23 e Spring 1
13 20123021 VD30D-2 Tk Oil Wick 1
14 S09002 | . WRAT Pin 1
15 30524001 VC24 R Bearing 1
16 30503004 VC03S =15 Bushing 1
17 30504002 VCO02 475 Crank 1
18 305514007 SM600 B24T M6X0. 75X 8 Screw 2
19 305514001 SK270 BZET SM11/64 X 40 Screw 3
20 20123021 VC13 Tk Oil Wick 1
21 30503005 VCOo1S FTES Bushing 1
22 30502003 VC12 W Pin 1
23 305512003 SK496 B2ET SM11/64X40 Screw 1
24 W01006 WKO1 Er s Washer 1
25 30504003 VC14D oF B8 A Feed Bar 1
26 S01061 SM131 24T M3.5X5 Screw 1
27 30526003 vC21 W Pin 1
28 20123021 KM15 MiiE5A Oil Wick 1
29 30506001 VC16D Fun Feed 1
30 305514002 SK216 B2ET SM11/64X40 Screw 2
31 30526005 PM301 BT Pin 1
32 S01062 SK213 WZET SM1/8 X 44 Screw 1
33 30526006 VC18D BT Pin 1
34 305516001 NK55 w2 Nut 1
35 45101 A (30514009 D9xxx ok Feed Dog 1
35 641 H1% A [30514003 D9xxx ok Feed Dog 1
35 841 HLEF (30514004 D9xxx ok Feed Dog 1
35 1241 #1.% F | 30514002 D9xxx I ik Feed Dog 1
35 13%FH1% A | 30514005 D9xxx Fik Feed Dog 1
36 305511001 SK265 B2ET SM11/64X40 Screw 1
37 30527002 VC19 a0 2 Spring 1
38 305520004 SK497 B24T M3.5X2.5 Screw 1
39 30510001 VC25 (it Eccent 1
40 30505001 VC22D BEFF Eccent 1







P, =MHRM:/Crankshaft Drive assemblies

=3 b 5 ST - o=
ﬁ;oj angrk Ffjx—rt No. R;fﬁltt.JNo w Description I\iﬁumbmér
1 S01011 SM532 25T M5X 10 Screw 3
2 30523006 VVD02-2 bliE i Felt 1
3 400085 VD02 R Bearing Cover 1
4 30522008 VD05 i Washer 1
5 S09007 SM604 25T M6X8 Screw 2
6 30522020 MD25 HiES) Oil Seal 1
7 30528003 VVD03-2 o Washer 3
8 20123021 VD30D-2 i Felt 2
9 300222 VD01 B Machine Pulley 1
10 30524002 VD03-1 ST A Bearing 1
11 $10029 SM602 5T M6X5 Screw 2
12 30508004 \VC23 £ Spring 1
13 30508009 VCLO3 £ Spring 1
14 3051001100 \VCLO2D HEFFARL Rod Assembly 1
15 30222003 \VVDO7-1 3k Pin 2
16 400056 VD07 WAL Crank Assembly 1
17 P01007 PM401 LiES Pin 1
18 30510002 VD09 it Eccent 1
19 30503009 VD08 LIS Bushing 1
20 |/ TRE %‘jm’g‘fﬂ 3050402300 | i RER AL Crank Assembly 1
21 30525015 VD46 wike Gear Wheel 1
22 305514009 25T SM9/64X40  |Screw 1
23 305514010 BEET SM9/64X40  [Screw 1
24 30509020 KP74 FEEEE T B Ratchet 1
25 305514008 SM139 [4a) Screw 2
26 3050502100 JEATAF Deliver Fabric Assy. 1
27 S09002 SM606 WRET Screw 5
28 305520008 SK490 [4a) Screw 2
29 S01024 A AR TMA Screw 1
30 30527011 JEATLAT L5 Spring 1
31 30510018 VD43 EHEE 4 Cam 1
32 S07001 AT M3X8. 2 Screw 2
33 30505024 VD45 HEFF Link 1
34 30524005 TR HhR Bearing 1
35 S02013 AT Screw 92
36 30510017 VD44 AR Cam 1
37 30508010 AR R Spring 1
38 305514001 BEAT SM11/64 %40 |Screw 2
39 30526030 LiER Pin 1
40 305811020 SM107 AT Screw 1
41 30510016 VD47 A [ s Deliver Wheel 1
42 S02013 SM602 AT Screw 5
43 30510005 VD31 TRty Eccent 1
44 30524004 VD24 R R Bearing 2
45 30505006 VD25 HEFF Rod 2
46 305514003 SM103 WRET M3.5X5 Screw 4
47 30508003 VD26 £ Spring 2
48 30503011 VD27 LIS Bushing 1
49 30523012 \VD30D ik Oil Wick 1
50 30510005 VD31 TRty Eccent 1
51 30524001 VC24 TREH R Bearing 1
52 30503010 VD28 g Bushing 1
53 30502005 VD29 Fo Shaft 1
54 3051000500 % 44 Eccent Assembly 1
55 30525001 VD04 s Worm 1
56 30510010 VCLO1 Lo de Eccent 1
57 =, IXRHEBE104H]F [3051000100 FH e dLE |Felt 1







Fi. AR 4:/Thread Takeup assemblies

3 % ¥ B
FT:I? Rfrn{:rk F?jrt I\E. Refjifrtjlo # Description Nﬁumlir

1 305513006 SM610 HEET M6X 10 Screw 1
2 30504004 VEO1 A Crank 1
3 30526008 VF10 [iER Pin 2
4 20123021 VC11 Tk Oil Wick 1
5 20128010 KL11 #p Washer 4
6 30503012 VE09S s Bushing 1
7 206511003 SM130 BT M3.5X4 Screw 1
8 30502006 VEO4 EEtan] Shaft 1
9 30517003 VE30 s Spreader 4
10 30512024 VE10D EEDLLId Feed Bar Oil Seal 1
11 30504005 VEO5 i) Crank 1
12 W01005 WM100 #H Washer 2
13 30505006 VD25 AL (5 Eccent 2
14 30503013 VEO03S LoES Bushing 1
15 AEHHLE 30513001 VE32 itk Thread guide 1
15 6. 8. 12, 13%FHLH 30513002 VE32 a2k Thread guide 1
16 S05004 SM511 HRET M5X 14 Screw 1
17 30502007 VE23 AT Adjusting Bar 1
18 30504006 VEO7 ik Crank 1
19 30527004 VEO08 fio Spring 1
20 305530002 VEO6 FTERAT Thread Takeup 1
21 30509004 VE45 w2E Nut 2
22 3050403100 VE11 5 e 0[] 5 o Rivit Seat 1
23 201514002 SK270 24T 11/64x40 | Screw 2
24 3050800400 VE13D 4 Coller 1
25 30503014 VE14S ioESS Bushing 1
26 305511016 SM431 25T M4x0.7x6  [Screw 2
27 H05011 EMO090 R Spring 1
28 30503018 VE27S LTRSS Bushing 1
29 30526022 VE15 FE Link 1
30 30528006 VE16 HH Washer 2
31 30527006 VE17 fio Spring 1
32 30503016 VE18S =5 Bushing 1
33 305512005 SM331 25T 1/8x44 Screw 1
34 30527005 VE21 D Spring 1
35 30512025 VE25 By AR Bland 1
36 30512026 VE24 [8°4 Washer 1
37 30508009 EMO060 ES 3 Spring 1
38 30503015 VE22S LoES Bushing 1
39 54 R S TR L &5 |30517002 VE51 o looper 1
39 54 B 2 TR A R L 44 |30517006 VE51 o looper 1
40 54 B 2 TR AR 418 |S01062 SK213 24T M3.5%6.5  |Screw 1
41 B 6 HE 7 Je Ak AL 4% |30517001 VE49 Eiias Needle Guard 1
41 30517008 VES50 Eiias Needle Guard 1
42 AEHLE 30504028 L9xxx ol Looper Holder 1
42 6 L% 30504016 L9xxx ol Looper Holder 1
42 8L H 30504017 L9xxx gy Looper Holder 1
42 126015 A 30504009 L9xxx gy Looper Holder 1
42 134015 A 30504018 L9xxx gy Looper Holder 1
43 4 6 B0E T e LB 6% 1305811002 SK532 24T 9/64%x40 Screw 1
44 305511003 SK237 WRET Screw 2
45 30503017 VE28S [EES Bushing 2
46 54 B 2 TR R L 44 |305S14002 SK329 24T 1/8x44 Screw 1
47 AEHHLE 30502034 ROxx4 TRl Shaft 1
47 65 L% 30502024 ROxx4 Il Shaft 1
47 8EHHLE 30502025 R9xx4 B -y Shaft 1
47 124014 H 30502009 R9xx4 B -y Shaft 1
47 134 ML H 30502026 R9xx4 B -y Shaft 1
48 30504007 VE11 e 0 ] 5 R Rivit Seat 1
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A~ PBEFE#E/Needle Feeding assemblies

=2 5 | =%M4ts b Descriptio| #t & | &k
No Part No. | Ref.Part.No n Number | Remark
1 30522011  [MQ21 MHES) Oil Seal 2
2 30503019 |VE44 [EE= Bushing 1
3 20128008 |MT29D e at Washing 1
4 30508001 MH73 418 Ring 1
5 S09008 SM502 B2ET M5 X5 Screw 2
6 30504010 |VE42 R i A7 Crank 1
7 305513006 |SM610 B2AT M6 0. 75X 10 Screw 2
8 3050402300 R 2R 1 Crank 1
9 30503009 |vDO8 EE= Bushing 1
10 30502010 |VE41 A Shaft 1
11 30503020 |VE38 B Bushing 1
12 30505007 |VE36D T Link 1
13 S05002 SM612 B24T M6 X 0. 75X 15. 2 |Screw 1
14 30505008 |VE34D BT Link 1
15 305514003 |SM103 B2ET M3.5X5 Screw 3
16 30526008 |VF10 T Pin 2
17 20123021 |VC11 HHERY Oil Wick 1
18 30509005 |VE33D HEREE Slider 1
19 305514001 |SK270 P2ET SM11/64 X 40 Screw 2
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& $FFF#A/Needle Bar assemblies
o o BENE W
EE: angrk If:rt l\ﬁ). R;f{:fN #o M Description I\jﬁumir
1 501038 SM132 ZAT MAX 10 Screw 1
2 45FLE H 30513003 VF19 ek Thread guide 1
2 6. 8. 12. 13411/ [30513006 VF19 jugs3 Thread guide 1
3 30502011 VF12D BT Needle bar 1
4 3052201200 |VFO7 biES) Oil Seal 1
5 305512004 |SM184 25T M3.5X8.5  |Screw 2
6 30503021 VF13 [EES Bushing 1
7 30512027 WM130 o Washer 1
8 305511016  |SM431 25T M4X0.7X6  |Screw 2
9 30509006 VF09 BRI B Needle slider 1
10 S01011 SM532 AT Screw 1
11 30503022 VF14 [EES Bushing 1
12 30509007 VF11D ] 5 2% Rivet 1
13 305514002 |SK216 JEAT 1/8%44 Screw 4
14 A5 HLE H 30534009 M9**4 £33 Needle Holer Assy. 1
14 6% ML H 30534003 M9**4 £33 Needle Holer Assy. 1
14 BEFHLL H 30534004 M9**4 £33 Needle Holer Assy. 1
14 125015 30534002 M9**4 £ e sk Needle Holer Assy. 1
14 L3%HLE 30534005 M9**4 £ e sk Needle Holer Assy. 1
15 305511004 | AT Screm 2
16 305520008 | SK490 EAT Screw 2
17 64 % UL T4 A |30517004 Uo113 WLEH (14#) Needle 1
17 64bL B4z [30517005 Uo113 W& (168) Needle 1
18 AEFLE A 30513004 M9**4-1 fuRz] Thread guide 1
18 6kt 8%F. 1241/ [30513007 M9**4-1 T2k Thread guide 1
18 L3R H 30513021 M9**4-1 juNs% Thread guide 1
19 305511005  |SK239 IZ5T M4X0.7X8  |Screw 2
20 30503023 VF06 [EES Bushing 1
21 305514006 | SM601 JEAT M6X0.75X9  |Screw 2
22 3050500900 |VFO1 KATAFLRF Lever 1
23 305514007 | SM600 IEAT M6X0.75X8 |Screw 2
24 305520007 | SK491 AT Screw 2
25 30526011 VF16 i RER Crank 1
26 30512028 VF22 R Cover 1
27 305511006  |SK277 AT Screw 1
28 3050402400 | . R Crank Assembly 1
29 509008 SM502 JEAT M5X5 Screw 2
30 30508006 VF05 1418 Ring 1
31 30524002 . ST AR Bearing 1
32 30528003 VF04 o Washer 2
33 30503024 VF03 GIES Bushing 1
34 305516002  |NK54 I2E Nut 1
35 305516003  |NK53 12 Nut 1
36 3050203000 |VF23D AEIEFT LA Connection assy. 1
37 S05004 SM511 AT Screw 1
38 30502013 VF02 A Shaft 1
39 30505012 VF08 puifis} Crank 1
40 30526008 VF10 BT Pin 2
41 20123021 VC11 i Oil Seal 1
42 501003 SM438 EAT MAX 12 Screw 2
43 20622019 _— biES) Oil wick 1
44 30509010 VF17 o 24 ] 5 Thread Guide Rivet 1
45 A5 HLE H 30513005 VF18 fuRz] Thread guide 1
45 6. 8. 12, 13%#LFH 30513008 VF18P T2k Thread guide 1
46 3060500400 | . HHh AT 24 Crank Assembly 1
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J\. &4 /Presser Foot assemblies
= = = s =
0
1 3013002500 |VJ16 R BT 21 Adjusting Bar Assy 1
2 30512035 VJ09 HEREFT Link 1
3 305520009 |SK518 BRET M5 X 4 Screw 1
4 30512029 VJ13 JFEAR Bracket 1
5 30527007 MJO3 sk Spring 1
6 S01038 SM438 IRET M4 X10 Screw 2
7 30509011 VJ20 bEgiit Slider 1
8 305511007 |SK502 PRET SM9/64 X 40 Screw 1
9 30509012 VJo7 iEg=is Slider 1
10 305511001 |SK265 BRET SM11/64X44 Screw 1
11 30527008 MJ12 L Spring 1
12 30522014 MJ13 MiE=) Oil Seal 1
13 30503025 VJ21 "HE Bushing 1
14 3052201500 |MJ17 MIES) Oil Seal 1
15 30502015 VJ18 JE JE 4l Shaft 1
16 4505 30516009 po**** JE S presser foot assy 1
16 64L& H 30516003 po**** JE S presser foot assy 1
16 SEHLE H 30516004 po**** JE S presser foot assy 1
16 126HH1%E H 30516002 pgrr* i presser foot assy 1
16 134015 H 30516005 po**** TR presser foot assy 1
17 S09008 SM502 BRET M5 X5 Screw 1
18 S01027 SM332 24T M3 X6 Screw 1
19 4EHLE 30512030 VJ23 AR Eye Guide 1
19 6. 8. 12, 13%FHLH |30512037 VJ23 Bidr Eye Guide 1
20 305511016  [SM431 I2ET M4 X0.7X6 Screw 3
21 30512031 VJo3 JEAR Bracket 1
22 3051203200 |VJ05-2 FORF2EL1 Lever Assembly 1
23 S05004 SM534 BRE] M5 X 14 Screw 1
24 30504011 VJo4 % [ Tighten 1
25 30527010  |vJ14 s Spring 1
26 30526014 VJ12D T Pin 1
27 3052201700 |[KL20 EES] Oil Seal 1
28 30527009 VJ10 FF 4 Pin 2
29 30503026 VJ06D RS Bushing 1
30 30502016 VJo2 e Thread Guide 1
31 3050201700 ([VJO3 T 2ty Shaft 1
32 30510006 VJ01-3 foE Eccent Bushing 1
33 30512036  |VJ11D it Crank 1
34 S05002 SM612 24T M6 0. 75X 15. 2 [Screw 1
35 30504012 VJo8 i A7 Crank 1
36 305813013 | .. R JHIEET Screw 1

16




R (D
6. 8 12, 134% (U

(D L4t A
(D6 8. 12, 134A

Ok
(96 8. 12, 13HA

L (D)

1. B4R (D)



Ju. LRI /Tension Spring assemblies

o o PN o N
rij Re%rrﬁrk Fﬁ:rt l\f). Rgffﬁt.ﬁo S Description l\%mir

1 45 HLE H 30512038 |VK13 PUsam Bracket 1
1 6. 8. 12. 134K/ 30512039 |VK13 Pl Bracket 1
2 30501004 |VAO08 Plae B Upper Macine 1
3 S09012 SM404 B2ET M4X5 Screw 1
4 AEHHLE H 30513009 |VK15 R Thread Guide 1
4 6. 8. 12, 134MWLA 30513015 |VK15 ek Thread Guide 1
5 P03025 PM413 S 4 Pin 2
6 502003 SM450 BEET MAX5 Screw 1
7 45HHLE H 30513010 |VK18 o2 Thread Guide 2
7 6. 8. 12. 134F#LH 30513016 |VK18 buR27 Thread Guide 2
8 305511016 [SM431 B2ET M4X0.7X6 |Screw 7
9 4EHHLE H 30513012 VK11 o2 Thread Guide 2
9 6. 8. 12. 134FHLE 30513017 |VK11 ek Thread Guide 2
10 45 HLE H 30513011 |VK22 2 Thread Guide 1
11 4EHLE 30531019 |VKO06 e 3 o 41 Tension Spring Assy 1
11 6%t SEHHLEH 3053100100 [VKO7 e 2 BRI Tension Spring Assy 1
11 12%F. 13401 % 30531033 |VKO06 e 2 BRI Tension Spring Assy 1
12 AEHLE H 30513013  |VK17 R Thread Guide 1
12 6. 8. 12, 134MWLAH 30513018 |VK17 ek Thread Guide 1
13 30501005 [VAO1 PL5e NI Lower Macine 1
14 EHHLE H 30513014  |VKO7 R Thread Guide 1
14 6. 8. 12, 134MWLA 30513019 |VKO7 ek Thread Guide 1
15 20612062 MW400 £y Washer

16 S01059 | WEET Screw 2
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+. JHZEEE/Lubrication assemblies

E. I P v o

e ik 5 Ref.Part % WK Description L

No Remark | Part No. No ' P Number
1 S01057 SM447 BZET M4X 15 Screw 3
2 20337005 |KT18 L Brand 1
3 300077 KT16 ey B 2 Cover 1
4 20322004 KT17 2% 35} B Sticker 1
5 20136001 |KT14 JEIE B8 Filter Element 1
6 30503027  |ML50 ) pipe 1
7 30521012  |VL14 A Tube 1
8 30121021  |VL19 T Tube 1
9 305511016 |SM431 BRET M4X0.7X6 Screw 1
10 30521013  |VL11 A Tube 1
11 305511016 |SM435 BEET M4X0.7X10 Screw 3
12 30121022  |VL16 A Tube 1
13 3052000100 |MLO1 B Pump 1
14 30536001 VL12 TSRk Joint 1
15 30121022 VL15 T Tube 1
16 30121022  |VL17 A Tube 1
17 305513003 |SM812 BZ4T M8X25 Screw 4
18 3052101300 |VLO7 Sy 7 2L Tube Assemlby 1
19 30523010  |VL13 ikt Felt 1
20 30511004 VLO6D R Oil Window 1
21 HO01003 EM164 1S3 Spring 1
22 30512040 MB15 Viti3| filter 1
23 305511010 |SK310 BOMIZET SM3/8X28  [Screw 1
24 305513004 |[SM611 IEET M6X14. 8 Screw 2
25 30501006 VLO1 Viiksy Oil Reservoir Assy 1
26 30136005 MWO05 T sk Joint 1
27 30121022  |VL20 A Tube 1
28 20636001 KT24 sl Joint 2
29 20528014 KT56 TG 24T 55 3 P Sticker 1
30 20129002 KT26*11 0O Ring 9
31 305S11016 | BEET M4X0.7 Screw 2
32 301S30013 |SK304 BRET SM1/4X 40 Screw 3
33 30522018 VLO02 Vi Ea) Oil Seal 1
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/Transmission assemblies

ST

No Remark Part No. [ Ref.Part.No #H Description Numlir
1 30503028 VCLO7 LRSS Bushing 1
2 30522019 CL14 kY Oil Seal 1
3 S05002 SM617 BEET M6X0.75%X15.2 |Screw 1
4 3050402600 [VCLO5 AR ER A Crank Assembly 1
5 30512045 VCL05-1 Y Washer 1
6 30328007 o Ery Washer 1
7 30504013 VCLO06 i Crank 1
8 30503029 VCL09 GRS Bushing 1
9 30522020 VCL10 HES] Oil Seal 1
10 R a7 30525014 @ VCL28 s At Press Wheel Assy. 1
11 305516007 NM611 (oA Nut 1
12 305520007 SK491 IEET 11/64X40 Screw 2
13 30504015 VCL14 ik Crank 1
14 S10014 SM501 IRET M5X4 Screw 4
15 30508007 VCL11 408 Ring 2
16 30502020 VCL12 JE A AR Crank 1
17 30502019 VCL27 JEESFh Shaft 1
18 S09012 e WEAT M4 X5 Screw 1
19 30503030 VCL13 e Bushing 1

20 305516002 NK54 12 Nut 1

21 3050203100 o AT LA connection Assy 1

22 305516003 NK53 I2E Screw 1

23 30508009 VCLO3 S Spring 1

24 305511016 SM431 BRET Screw 2

25 30512046 VCL32 rEiRLI Eye Guide 1

26 S09002 SM603 BT Screw 2

27 3051001100 |VCLO1 TR LA Eccent Assy 1

28 30502012 VF23D AEIEAT Connection 1

29 30510010 VCLO1 PO Eccent 1

30 305530005 VCLO05 AR ER Crank 1

31 Tk 30525006 _ R Press Wheel Assy. 1
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+=. BRI 4/After Cam Fight assemblies

= = 5 = e o
}Tl:j Pfri?lo. R:ffﬁtilo S Description ﬁﬁm ir Re%rrgrk

1 305520010 |SM491 HRET Screw 1
2 30528011 CL31 Eriat Washer 1
3 N01001 NM410 g Nut 1
4 S01065 SM531 12%] M5X6 Screw 2
5 30512047  |VCL25 Bk R EAT Sheet Iron Link 1
6 30512048 VCL35 FEAR Bracket 1
7 S05031 SM614 B2E] M6X 20 Screw 2
8 30528011 CL31 Erya Washer 1
9 30503031 CL26 e Bushing 1
10 305520011 |SM681 HRET Screw 1
11 305520012 |SM492 HRET Screw 1
12 3051205100 |CL33 PHTIHR Regulator Plate 1
13 L02012 SM520 MRET Screw 2
14 30512049 VCL23 FEAR Bracket 1
15 |30504014 |VCL24 i Crank 1
16 S01018 SM440 BZET M4AX20 Screw 1
17 S05031 SM617 B2ET M6 20 Screw 1
18 30509013 VCL22 oHI PG Spring Plate 1
19 30512050 VCL34 FEAR Bracket 1
20 S01055 SM448 24T MAX6 Screw 1
21 305511011 [SM472 BT Screw 1
22 3051205100 |CL33 PHTIHR Regulator Plate 1
23 S09007 SM603 BZET M6X8 Screw 1
24 305520013 |SM682 BRET Screw 1
25 30528012 CL34 JEAR Bracket 1
26 3050100800 |VCL18 JE#E 48 Press Wheel Fight 1
27 30526020 VCL19 T Pin 1
28 30502022 VCL30 #h Shaft 1
29 |H04001 EM123 e Spring 1
30 30526017 PM302 Hr Pin 1
31 30527011 CL28 PR Spring 1
32 3053830006 |CL25 W TTIRAT Adjusting Screw 1
33 [30501007 |vcL21 e Finger Guide 1
34 305091500 | J5 It dHAE (5% |After Cam Assembly 1
34 3050901700 | J5 it i Oeig ) |After Cam Assembly 1
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bzj-001
附注
806031


=. 5N #4E/ After Cam assemblies

= N = = Y =L
Fi*ﬁ Bk B = ZxEM T b % Description #H =
0 Remark Part No. | Ref.Part.No Number

1 305830007 [SM524 I2ET M5X8.5 Screw 1
2 30522021 CL48 HE 5 Washer 2
3 30526011 CL49 Hh AR BR Iron Cover 1
4 30503034 CL50 EFE Bearing 1
5 3050501700 |CL51 JEAFAH A connection Assy 1
6 N01004 NM511 B e Nut 1
7 W01004 CL48 HE 5 Washer 1
8 30505020 CL50 EFF Bearing 1
9 B07011 CL49 VAl Iron Cover 1
10 30503034 | e Bushing 1
11 30504015 VCL14 i 7 Crank 1
12 305830009 |CL47 IRET Screw 1
13 S05037 SM612 24T M6X 15 Screw 1
14 30512055 CL37 ek Jib 1
15 N01004 NM511 BEEEM5 Nut 1
16 S03003 SM451 IB4T MAX6 Screw 3
17 PR 30525013 VCL16 JE A After Cam Assy 1
18 ik# 30625003 VCLO08 JE# 4 A Press Wheel 1
19 30512056 CL38 SIS Spring 1
20 S02014 SK373 J24] M3.5%X8.5 Screw 5
21 30503063 | hhiAE Bushing 2
22 NSKFC-20 | .. HR VR K Bearing 2
23 30503035 VCL15 e Gear Wheel Cover 1
24 30512057 CL45 JEAR Bracket 1
25 30502023 VCL17 il Shaft 1
26 H04004 CL41 B Washer 5
27 W01046 CL41 9 Washer 1
28 305511012 |SM470 PRAT Screw 1
29 S09008 SM502 IRE] M5X5 Screw 2
30 S01065 | . IRET M5X6 Screw 4
31 3050100800 |VCL18 JEEAR Press Wheel Fight 1
32 30503036 VCL31 RS Bushing 1
33 W01010 WMB800 A58 Washer 1
34 N01008 NM810 IEEE M8 Nut 2
35 30512054 | . PR Plate 1
36 3050901500 | J5 I ESHAT () After Cam Assembly 1
36 3050901700 | J5 Iy ESHAE G ) After Cam Assembly 1
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+PU. PR (1) /Accessories Assemblies

=] =] 2 =] = 3
FTJ: Paﬁ:ﬁo. Rgffﬁt.ﬁo S Description Numir Re%rrgrk
1 40131017 | . = dust guard 1
2 20131037 MY02 b Oil Can 1
3 20131038 MY03 /N AR Oil Can 1
4 20131039 KY04 T3t Oil Funnel 1
5 20131041 KY07 6mm7s AR F Spanner(6mm) 1
6 20131042  |KYO08 Tmm7 i #F Spanner(7mm) 1
7 20131043 KY09 Smm7S AR T Spanner(8mm) 1
8 20131044 MY09 WA AIEZ1. 5mm)  |Inner-hexagon Driver(1.5mm 1
9 20131046 MYO08 2mmPy 75 AR Inner-hexagon Driver(2mm) 1
10 30131010 MY10 3mmN 7S F IR Inner-hexagon Driver(3mm) 1
11 30131012 MY 11 AmmP S FIRTF Inner-hexagon Driver(4mm) 1
12 20131047 MY12 Smmpy 7S f IR Inner-hexagon Driver(5mm) 1
13 20131056 KY11 6mmN 7S R T Inner-hexagon Driver(6mm) 1
14 10131002 KY14 KE—FIBETT) Screw Driver 1
15 10131003 KY17 5 —i2ET T] Screw Driver 1
16 10131004 KY16 ING—EWBET T] Screw Driver 1
17 20131051 KY18 BT Tweezer 1
18 20136001 KT14 JE I P Oil Filter 1
19 30517004 Uo113 BlLEF Needle 1
20 20131045 MYO09 HN7SFEEZ21. 6mm)  |Inner-hexagon Driver(1.6mm 1
21 30531029 | . PP EMREA Parts list Instruction book 1
22 30131018 KY21 B2k Chain 1
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+3. B4k (2) /Accessories Assemblies

FF 5 s | %S " intion | 2 &= ik
No Part No. Ref.Part.No # #5 | Description Number Remark
1 30532002 | 2 Fight 1 4R E
2 30532005 | 2 Fight 1 6. 8. 12. 13%4+HLH
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5. B4 (3) /Accessories Assemblies

= = % = wr e "
}ij Peﬁﬁo. R;‘.fgﬁﬁo # M| Description I\%mb%r Re%rrgrk

1 30122029 206338 T BV R Rubber cushion 4

2 301S16008 |206336 AL s s [Nut 4

3 301S30017  [4512 RN /S fI24T |Bolt 4

4 20131029 KX08 4B Washer 8

5 30122029 KX09 FEHURHR T Rubber cushion 4

6 30103078 | RIS L Spacer 4

7 30122031 | TR E Rubber cushion 4

8 30531027 | Mk & Accessory Box 1

9 30532001 VNO1 JK8008% 34tk |Rest board 2

10 301830018 | . IRET Screw 4

11 30531025 | . WA (B Box 1

12 30531026 | WiKkFE (R Box 1

13 30531028 | iy Paper Box 1
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++t. DI BEIREFH#LE/D I Special for direct drive assemblies

}if Re%nﬁ'jrk Pfri?\lo. Riifﬁt?\lo # # | Description r\%mir Re%nf'jrk
1 30501004 VAO8 P T [Upper Macine 1
2 400085 VD02 Tk Bearing Cover 1
3 400056 VD07 thitwsHfE  |Crank Assemb 1
4 30533001 B 1
5 30511011 L= 1
6 S01059 IRETM5 Screw 4
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< = s
BF2Ek BHiR Fih JE A WALl 4R EH
5% MODEL SYB NEEDLE NEEDLE NEED FEED PRESSER | PETAINER LOOPER NEEDLE
CLASS HOLDER CLAMP PLATE DOG FOOT HOLDER HOLDER

64P 1/4 30534009 | 30515009 | 30514009 | 30516009 | 30502034 | 30504028 14#

80P 5/16 30534018 | 30515019 [ 30514020 | 30516021 | 30502050 | 30504040 16#
JK-8009VC-040

85P 1/3 30534001 | 30515001 | 30514001 | 30516001 | 30502008 | 30504008 16#

95P 3/8 30534013 | 30515013 | 30514013 | 30516013 | 305020032 | 30504024 16#

48P 3/16 30534012 | 30515012 | 30514012 | 30516012 | 305020031 | 30504023 14#

64P 1/4 30534003 | 30515003 | 30514003 | 30516003 | 305020024 | 30504016 14#
JK-8009VC-060 80P 5/16 30534011 | 30515011 [ 30514011 | 30516011 | 30502030 | 30504030 16#

85P 1/3 30534016 | 30515017 | 30514018 | 30516018 | 30502037 | 30504038 16#

95P 3/8 30534022 | 30515051 | 30514024 | 30516025 | 30502054 | 30504044 16#

32P 1/8 30534014 | 30515015 | 30514015 | 30516016 | 30502036 | 30504031 14#

48P 3/16 30534020 | 30515021 | 30514022 | 30516023 | 30502052 | 30504042 14#
JK-8009VC-080

64P 1/4 30534004 | 30515004 | 30514004 | 30516004 | 30502025 | 30504017 14#

85P 1/3 30534016 | 30515017 [ 30514018 | 30516018 | 30502037 | 30504038 16#

32P 1/8 30534017 | 30515018 | 30514019 | 30516020 | 30502049 | 30504039 14#
JK=8009VC-012 48P 3/16 30534010 | 30515010 | 30514010 | 30516010 | 30502035 | 30504029 14#

64P 1/4 30534002 | 30515002 | 30514002 | 30516002 | 30502009 | 30504009 14#
JK=8009VC-013 64-32P 1/4 30534005 | 30515005 | 30514005 | 30516005 | 30502026 | 30504018 14#
JK-8009VC-017 32P 1/4 30534006 | 30615006 [ 30514006 | 30516006 [ 30502027 | 30504019 14#
JK-8009VC-23 32P 1/4 30534015 | 30515016 | 30514017 | 30516017 | 30502038 | 30504037 14#
JK-8009VC-25 32p 1/4 30534008 | 30515008 | 30514008 | 30516008 | 30502029 | 30504021 14#
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Standard code of the products: QB/JK11-2003
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JACK SEWING MACHINE

|  HTTP://WWW.CHINAJACK.COM |

G LR 7N 42 2NMNAR fn /IR 2 ol

ZHEJIANG NEW JACK SEWING MACHINE CO.,LTD.

@ AT Hit(Address of Company):

ANTHIIENIZAE1SS

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EMHHEE(Domestic Trade Department) :

HiE(TEL): 0086-576-88177788 88177789

fEH(FAX): 0086-576-88177758
® [E & (International Trade Department):

H{&(TEL): 0086-576-88177782 88177774

f£H(FAX): 0086-576-88177787

® F{# (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
£ H(FAX): 0086-556-88177775

@ %FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ HROAEN, BRSTEE, MDD,

You will be not informed if the file has been revised. Please set sample as standard.
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